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Tilt Link & Front Support Bracket Hardware

Quantity Per

Iltem
Number | Note | Part Number |Description Package | Assembly
1 1087634-NLA | NLA - Link, Tilt, Black 1 2
2 1107708-NLA | NLA - Screw, Shoulder Hex Socket Head (3/8 x 1 4
3/4", 5/16-18)

3 0139900 Washer, Nylon (1/2 x 3/4 x 3/32") 1 8
4 1087636-NLA | NLA - Bushing, Bronze (3/8 x 1/2 x 1/2") 1 4
5 1028769 Locknut (5/16-18) 1 4
6 20105X000-NLA | NLA - Washer, Flat (1/4 x 5/8 x 1/16") 1 2
7 A 1106541-NLA | NLA - Hardware, Tilt Link Mounting 1 1
8 1106393-NLA | NLA - Bracket, Support, Front, Black 1 1
9 1086944-NLA | NLA - Screw, Socket Head (5/16-18 x 3/4") 1 4
10 1026158 Locknut (5/16-18) 1 4
11 B 1106551-NLA | NLA - Kit, Front Support Bracket Hardware 1 1

NOTE: A -Includes items 2-6
B - Includes items 8-10




